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Test report

Test specimen:

Sampling:

Method:

Period:

Result:

Terms:

Four wood-wool panels

The test material was forwarded by the client and received at the Dan-
ish Technological Institute 2010-06-07. The test material was marked
366187/DN3 — DN7 by the laboratory.

Determination of moisture deformation as a function of relative
humidty, see page 2 for description.

The testing was carried out 2010-07-28 to 2011-01-26.

The moisture deformation is determined at 0,05 %o per percent change
of relative humidity at 23°C.

The results appear from page 3.

The test has been performed according to the enclosed conditions. The testing is only valid for the
tested specimen. The test report may only be extracted, if the laboratory has approved the extract.
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